Head bolt torque chevy 5.3

Sep 21, 2016 · Head bolts M12= 37 ft/lbs first, then 59 ft/lbs then 60 degrees and final step is 60 degrees M8= 18 ft/lbs Exhaust manifold bolts= 42 ft/lbs Intake manifold bolts= 18 ft/lbs The degrees you see are the torque angle method. You need to basically torque them down in sequence to the first step, then go back through and torque them down to the next ... Jan 10, 2015 · I was doing the head gasket job on my 2002 Isuzu Trooper V6 3.2 6VD1 engine – everything was done as it should be done: both heads machined, block cleaned, new head gaskets and new bolts (TTY ones), but I mistakenly over-torqued cilynder head bolts on left (driver side) head . Jun 02, 2008 · 3. Tighten the M11 cylinder head bolts (1-10) a final pass to 70 degrees using J 45059. 4. Tighten the M8 cylinder head bolts (11-15) to 30 Y (22 lb ft). Begin with the center bolt (11) and alternating side-to-side, work outward tightening all of the bolts. [attachment=133210] Jan 02, 2019 · I need the head bolt torque and sequence specs for the 5.3l variable cylinder engine from a 2011 Suburban. These heads have 10 mm head bolts only, no 8mm bolts. I can find up to 2008 5.3l torque specs but those have 8mm head bolts along the periphery of the head (10mm bolts in the center). Trick Flow Specialties TFS-K315-465-450 - Trick Flow® 465 HP Super 23® Top-End Engine Kits for Small Block Chevrolet. Head Combo, Rockers, Head Bolts, Camshaft, Timing Set, Gaskets, Bolts, Chevy, 5.7L, Kit Wheel Bolts, Final Torque 125 N·m 92 lb ft Wheel Bolts, Initial Torque 63 N·m 46 lb ft Automatic Transaxle - 4T45-E Bottom Pan to Case 81 12 M6x1.0x19.0 12 N·m 106 lb in Channel Plate to Case 8 2 M6x1.0x63.0 14 N·m 124 lb in Channel Plate to Case 25 6 M6x1.0x28.0 12 N·m 106 lb in Channel Plate to Driven Sprocket Support 25 2 M6x1.0x28.0 14 ... GM 3.4L-207ci-V6 Engine Torque Specs. Over 6,000 Automotive Torque Specs. Search Car Torque Specifications by Engine or Model 2001-2004.5 LB7 Torque Specs A/C Compressor Bolt ... Cylinder Head M12 Bolt - Angular Tightening Method 1st Step 37 lb ft 2nd Step 59 lb ft 3rd Step 60 ... Mar 15, 2009 · Another of the more common problems with both the 6.2L and 6.5 L diesel engines over the years has been leaking head gaskets. The factory installed TTY (torque-to-yield) bolts in all GM diesel engines. TTY bolts are taken to a certain stretch point during assembly rather than to a final torque value. 09 2009 Chevrolet Silverado 1500 Head Bolt Set 5.3L V8 LC9 VIN: 3 Vortec 16Valve OHV FLEX Replacement Includes 30 Cylinder Head Bolts, 20 MEDIUM (102mm) and 10 SHORT (46.25mm) Fig. Cylinder head bolt torque sequence-2.8L and 2.9Lengines Fig. Cylinder head bolt torque sequence-3.5L and 3.7L engines Access our Canyon, Colorado 2004-2005 Cylinder Head Repair Guide Removal and Installation by creating an account or signing into your AutoZone Rewards account. 2008 GMC Sierra 5.3 l Vin J Head bolt torque spec AFM cover and siloniod plate torque spec - Answered by a verified GMC Mechanic. ... what are the torque spec for 2001 chevy silverado 1500 with 5.3 cylinder head bolts useing the same bolts ...TORQUE: TORQUE: LUBE: INCRE. 301 Engine: 350-455 : Bolt, main bearing cap to block 70 lb-ft 100 lb-ft oil 20 lb-ft Bolt, rear main cap to block 100 120 oil 20 Bolt, cylinder head 85 95 * oil 20 Bolt, flywheel to crankshaft 95 95 dry 40 Bolt, oil pan to block 12 12 3.8L Torque Specs: Camshft sprocket bolt: 30-36 ft/lbs: Camshaft thrust plate bolts: 72-120 in/lbs: Crankshaft pulley to vibration damper bolts: 20-28 ft/lbs: Cylinder head bolts -1994 to 1995 --Step 1: 15 ft/lbs --Step 2: 29 ft/lbs --Step 3: 37 ft/lbs --Step 4: Loosen 2 full turns (from this point on, work with one bolt at a time) --Step 5 ... I need the engine torque specs for 99 chevy malibu. like the head bolt torque sequence and rocker bolt torque sequence 99 chevy malibu v6 3.1 engine, head bolt torque is-- 98 through 2001 is step1- 37 foot lbs, step 2- rotate an additional 90 degrees (1/4 turn). the rocker arm bolts are 168-in. lbs.Sep 03, 2008 · I am changing the valve cover gasket, and have been looking online for the proper torque (lb.ft) for the valve cover bolts. I have seen different places with ranges from 1 lb.ft to 15 lb.ft. And I couldn't seem to find it on HMA website. 99 Tiburon. also, does anyone know the size of the... Jun 13, 2017 · Other Specifications. Intake Manifold: Truck Style. Throttle Body: 78mm, 3-Bolt. Throttle Control: All Cable Operated, 1999-2002. Drive-by-Wire phased in 2003-2004, on most models Ventura, Ca 93003 www.arp-bolts.com IIINSTALLATION METHOD FOR HEAD BOLTINSTALLATION METHOD FOR HEAD BOLTNSTALLATION METHOD FOR HEAD BOLT KITSKITSKITS Part Number:Part Number: 134-3610 & 134-3710 Application:Application: Chevy Gen III LS Series (2004 & later) 8740 1. Inspect all hardware prior to installation. 5.3l l83 head bolt torque specs. Chevy Truck Forum | Silverado Sierra GMC Truck Forums. 5.3l l83 head bolt torque specs. Feb 09 2020, 3:29am. Just installed a stage 2 cam and afm/dod delete kit and was woundering if any one knows the torque specs for the head bolts Re: 5.3l l83 head bolt torque specs ...
Heres the point. It comes down to which way you go after you torque the first center bolt. Your next bolt can be to the front or the rear of the head. It just the same pattern, except the next bolt after the center is either to the right or left of center. When you complete the pattern, your either at the front, ot the rear of the head.

Jun 13, 2017 · Other Specifications. Intake Manifold: Truck Style. Throttle Body: 78mm, 3-Bolt. Throttle Control: All Cable Operated, 1999-2002. Drive-by-Wire phased in 2003-2004, on most models

Feb 10, 2008 · No car or truck ever made has a cylinder head torque spec that low. Here's the full procedure; Install the bolts in sequence to 22 ft. lbs. (see pic in link) The bolts must then be tightened again in sequence in the following order: a. Short length bolts: (11, 7, 3, 2, 6, 10) 55 degrees. b. Medium length bolts: (12, 13) 65 degrees.

I just replaced the head gasket (s) on my engine. Got about 500 miles on it now. No problems what-so-ever with the gaskets and car is running great. When I did this, I went straight by the GM manual on the torque spec. (22 ft*lbs +80° additional, +67° on short bolts) for the head bolts...

2002-2006 Nissan Altima Discussion (2.5 & 3.5) Please help cylinder head bolts torque spec's. Jump to Latest Follow 1 - 3 of 3 Posts. K ...

Kit of 15 head bolts for 1998-2003 LS1 Camaro/Firebird and 1997-2003 Corvette and 2001-2003 LS6 Corvette One kit per cylinder head; order 2 per engine Head bolts cannot be reused on these engines

Coat the cylinder head bolts with clean engine oil and thread the bolts by hand until finger-tight. Tighten the bolts in sequence to 22 ft. lbs. (30 Nm). Tighten the cylinder head bolts again, in sequence to 33 ft. lbs. (45 Nm) for SOHC engines or to 37 ft. lbs. (50 Nm) for DOHC engines. Install Snap-on® torque angle gauge tool 360, or ...

Aug 21, 2010 · If you checked all 34 head bolts and everyone was 100% perfect, then you learned something. You learned that you having nothing to worry about. You may see that 7 of the 34 are about 5lbs short. Not enough to cause problems, but you learned that a retorque isn't a must nor is it a bad idea.

The below chart refers to usage in steel. Proper torque spec varies depending on the material, bolt grade or wether lubrication is used such as oil, wax, or anti-seize Always go to the manufacturer for proper torque specs if needed. Lubrication added to a dry bolt will typically reduce the torque value 15-25%. Re-torque the head while the engine is still warm. The best way to do that is to loosen each bolt ½ a turn. Do one bolt at a time, then bring that bolt up to the final, full torque in one smooth, even pull. That should do it, drive it and have fun. Sep 23, 2006 · Torque Specs Application: Method: Torque: Increment: Lubrication: Cylinder Head to Block (with Grease Under Head of Bolt) Bolt: 95 lb/ft *NOTE 1 25 lb/ft: Oil: Main Caps 1-4 to Block